CYLINDER HEAD
Pricing applies to Internet orders only!!!
Numbers shown are quantities used per assembly. Prices are based on a quantity of one (Each). Order the quantities needed for repair.
ORDER
QTY
REF.
NO.
PART NO. / DESCRIPTION Mike's
PRICE
450 SMR
REQ
1
59436020144
CYL.HEAD CPL
0.00 1
2
59030036000
CYLINDER HEAD GASKET 95,3 MM
43.52 1
3
58036052200
VALVE COVER REAR
14.29 2
4
58036053000
VALVE COVER GASKET
3.68 2
5
0015060556
HH COLLAR SCR. M6X55 WS=8 10.9
1.89 2
6
0015060453
HH COLLAR SCREW M 6X45 WS=8
1.89 2
7
0015060753
HH COLLAR SCREW M 6X75 WS=8
2.26 1
8
0015060303
HH COLLAR SCREW M 6X30 WS=8
2.08 2
9
0015060503
HH COLLAR SCREW M 6X50 WS=8
2.36 1
10
59036025101
VALVE GUIDE INTAKE
27.63 2
11
59036026101
VALVE GUIDE EXHAUST
27.29 2
12
59436044100
INTAKE BOOT
1
13
59030061000
CLAMP D=56MM B=9MM M4X25
4.03 2
15
59436039000
EXHAUST FLANGE CPL.
59.98 1
16
59036041000
GASKET EXHAUST FLANGE
5.93 1
17
0015060203
HH COLLAR SCREW M 6X20 WS=8
2.02 10
18
0603061001
CU-SEAL RING DIN7603-6X10X1
1.30 7
19
0015060163
HH COLLAR SCREW M 6X16 WS=8
2.02 3
21
59030023000
DOWEL 6X8X11,5
0.65 2
30
59036006090
VENT SCREW M6X10 CPL.
3.78 1
31
58036065100
CU-SEAL RING 6 X 10 X 2
1.07 1
35
59036090000
WASHER 10,8X18,8X1,5
0.70 4
40
59035052000
WATER PUMP COVER
63.71 1
41
59035053000
WATER PUMP COVER GASKET 0,8MM
6.05 1
44
59436079000
CYLINDER HEAD SCREW M10X142
7.96 4
Powered by HLSM
 
Copyright © 2022 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 09.21.2022